PARTS LIST

SERIAL # 3-001000 & Up

~ PM-350 Air Lif

ZOSKY MNOSSIW ‘HAISOr * 1S
8ZLX08 "0"d/ IAV ¥O1YIATYL 9161
‘02 S1ONA0Yd IAILOWOLNY AVHD

@



ITEM

10
11
12
13
14
15
16
17
18
19
20
21

22

PART
NUMBER
0-203-01200
0-204-11201
0-275-11001
1-275-01024

3-803-02003

3-480-50017

1-232-20001
2-312-01006
0-203-51200
3-803-04018
3-800~04001
0-201-21001
0-204-01003
0~-203-01000
3-480~50014
2-803-02017
1-805-02013
3-803-02014
0-203-11900

3~803-02015

PM-350 Air Lift
PARTS LIST

SERIAL # 3-001000 & UP

DESCRIPTION

Nut, 3/8"
Lockwasher,3/8"

Elbow, 1/4", Street

Valve Cover
Yoke,.R. H.
Handle Grip
Control valve
Palnut, 3/8"
Relezse Rod
Hinge

Screw, Ymyiyn
Washer, L/4"
Nut, 1/4¢

Lift Pad

Saddle Weldment
Pad Pin

Arm, R. H.
Jam Nuft, 1"

Arm, L. H.

ITEM

23

24

- 25
Nipple, 1/4" x 13 7/8"

26
27
28
29
30

31
32

33

34

36

37
38

39

41

42

44

PART
NUMBER

1-441-~24001

- 1-480-00007

YYHT-0l00tL
3-480-50018
1-441-03001
2-202-01900
1-230-11000
1-204-01401
1-310-24007
2-391-04002
1~390-14002
2~310-44002
0-204-11600
0-203-01600

0-200-31620

1-801-04002

1-202-01600
0-204-11600
0-203-01600

0-235-00003

10-204-01700

1-480-02003

DESCRIPTION

Bearing, Flanged
Wheel,w/grease fttg.
Swivel Caster, 4°
Yoke, L. H.
Bushing
Bolt, 1" x 5 1/2¢
Retaining Ring, i/2
Washer, 1/2"
Piston Pin
Cylinder Cup

Wiper Riﬂg

Piston Weldment
Lock Washer, 5/8%
Nut, 5/8"

Capsérew, 5/8" x 5°
Stop Block
Capscrew, 5/8"x 6 1/2"
Lock Washer, 5/8"

Nut, 5/8"

Cotter Pin, 1/8" x 1 1/

Washer, 3/4¢

Wheel, 3.50/4.10 x ¢

N



34 56738

2

1

86543 10

| _ . o °
wq e,wm o2
/.@ 2 5 5 2% 2T a
m.na Lo T e
: g 8L ST o
aHgg HH.E
/-/4 , m I oCE WQ
@ O @ £.C
e 2 XA
& Feacd
/m 0 M_mmm mmmw
ddd 5
@) © F>>> z&as
. = > b~ TSSY
. @ 2888 §8ad
P — L e g T
S @ L.agQoo0 2
@.,,W Emmﬁmm
: o Q g
oY 2%NHmwm
/m Ze o
/@ TTNNNNTN e
o [
/@ c 5 o E o
//@ %.m.mw _£3 Qnr.qd.
w WS L Qw0 =&
[ Ry e Ry i R+ 3 - O @
/m N<NBON0d Bax
T T w0y &N «
o 88588888 38
m — NN O - o
QELETATYR gol
/. 24&22% &t B O
5RES538E K82
AL ERIR G
TNOSNOND O
"J9A3|

Yy} ¥Ps8njoe Emmu noA jjun 1amo| jou M YY) pue
asoy J|8 3y} 13auu09s{p Avw nok ‘i1 3y} Bujs|si Jayjy

"J3A3| AA[BA JY] J1¥NIOB NOA ([jun Jamo] Jo as|ed
Jou {[iM Uil 3y} _...c_azoo ¥oinb e Bujsn uaym *13ydepe

$88.Q @Y} U] uOo|}oaUU0D Jajdnod yonb inok (jBisu|

NOILOINNOD H31dNOD HOIND

EREIOIVA
L [Avuae

20040494 Nd

‘00 S1ONPOLd BAIOWOINY AYHY

‘MBU o)1} 8)jsiado mou PINOYS BA[BA eyl

‘Apoq oju| 1nu guoBexey s(q
-wesss ‘paylL mctam Hoesu| u:oumm "loods aA|aa
Heasuy ‘1s1y4 :48pIo S|4} Ul BA[BA BY) B[quessesy '3
1 -esgelb
sisseyo By yum [oods eAjgA- eyl ejeauqnt Qg
"9|qWesseel puUr 18A0 UIN} PUR 189S BY) UBA|D pue
(9) toods ey jo pue eyl woij (g) deo pue (p)
MBI0S 8} BA0LWIAL '1BES 8A{BA BY] U| pappeqwe s|
jepew uBetoj j| tensw ubleso) o WP '8iBIs
Aue 10} (9) Emm BAlEA. 8U} aujuiexe Allnjairgy )
‘apIsino
0] 13juas wody {g) Apog aajea ayl jo ino (g)
_ooam aAjeA 8yl ysnd o) |jeu Jo aim jJlis B Bs) ‘g
*GA|BA |0JJUOD HE BY)
B apis ,,.ul,, 9y} Wwouy (Z) Jerdepe ay} aaowsy 'y

'SUOJJONJISU] 9S3Y) MO[|0} pue ap|s

9519A9) UC , weibep aAlgA,, 0} J8J81 'UEdDd O
~Bujuee|o spesu
9A|BA B} JO Sep[S yloq 10 ,,ul,, BYl JBY}[e ‘Sinaso
SIU} }| "PeYINO}-useq lou sey 1aas| eajeA eyl ybnoyy
ueae Ja|dnoa jonb eyy woyj m:_:_m ey} J0PuUUOD
-5ip noA ueym Amols Jemoj osje Aew Yl eyl
‘GBujure|o speeu oAjBA BUY]
JO epis U}, 8y} 'sinazo syt § ‘peyano} ueeq jou
sey ioae] eajeA oy} ybBnoy} ueae jejuj 1o1dnod yoinb
eyl o} eujl He ey} 198UUCD noA ueym A|mo[s es|el
[1IM 1} 8y eduls pejoelap Ajisee sj ebeyeel s[y|
‘ofeyes) 18 Buisnes sAjeA 1B BU}
JO siees ioqgni ey} Jepun paBpo| awoseq [m eul
418 8y} woly s 10 9(eIs jo seoe|d Ajjeuo|sed2Q)

SNOILONYLSNI DNINYITO TATVA



P/N 0-670~90050

INSTRUCTIONS FOR CLEANING OR REPLACEMENT OF
THE AIR CYLINDER SEAL AND LUBRICATION OF THE AIR CYLINDER
GRAY MODEL 350 PORTAMATIC CAR AND TRUCK LIFT

1. sSoft,

Grease

5. 15/16"

clean lint-free cloth.

2. Solvent

3. Lightweight, Automotive Chassis Lubricating

‘ ‘like Standard 0il Company Amolith No. 1;

Mobil Graphite Grease No. 3; or equivalent.

4. Small bottle (1 oz.) Graphite (3 Tablespoons).

for pipe plug.

MATERIALS REQUIRED

wrenches for bolts and adjustable wrench

DISASSEMBLY

1. Raise the lift to full height and tilt forward over work
table or large box.

2. Exhaust air pressure from cylinder.

*3. Remove

4, ,Reﬁove

the pipe plug from the top of the air cylinder.

the safety stop bolts from the center column.

These bolts must be removed through the safety stop

access
5. Remove

6. Remove
in the

7. Remove

. CLEANING

hole on the right side of the lift.
piston retaining bolt from the center column.

the base from the 1lift, leaving the piston assembly
bottom -of the air cylinder.

the piston assembly from the cylinder.

l. Wipe the inside of the cylinder with cloth to remove excess

grease

2. Degrease the inside of the cylinder with solvent. CAUTION:
Observe usual precautions for handling flammable solvents.

3. Wipe the inside of the cylinder with cheesecloth or other

soft,
grit.

clean, lint-free cloth to remove :any remaining dirt or




4.

5.

Remove excess grease from piston, rubber cup and wiper ring.

Disassemble piston assembly, noting the position of each part.

* Very early models only.

ASSEMBLY & LUBRICATION

1.

2.

Coat the inside of the cylinder with a thin film of grease.

Blow the entire contents of the graphite bottle into the air
cylinder. (Try to distribute the graphite evenly throughout
the cylinder. If the graphite "jams", turn bottle upright
and tap on a flat surface; then finish the operation.)

Install piston assembly in the cylinder, being careful not to
damage the sealing lip of the cup when you insert it into the
cylinder. Make sure that split in wiper ring is toward the
front of the jack.

Insert the base and install the piston mounting bolt (short
bolt) from the front of the lift. (No lock washers are used
on this bolt.)

Install the safety stop bolt (long bolt) from the left side
through the safety stop access hole. Be sure to put two lock
washers on each side of the center column. ‘

Replace pipe plug securely in top of air cylinder.

After the jack has been reassembled, engage safety catch in
the highest position and stand jack upright.

Disengage safety catch and raise and lower the 1ift four or
five times to evenly distribute the graphite on the interior
surface of the air cylinder. (The 1lift should be raised to
it's highest position and lowered to it's lowest position when
completing this step.) This will insure smooth action and the
jack should now work perfectly.

CAUTION: 01l should not be added to the air cylinder at any
timeé™T

*Very early models only.

6/4/81

Jv




